Acetyl cysteine protocol 

NAC protocol for the ETOH hepatitis - NEJM intravenous N-acetyl cysteine on 

day 1 (at a dose of 150, 50, and 100 mg per kilogram of body weight in 250, 500, and 1000 ml of 5% glucose solution over a period of 30 minutes, 4 hours, and 16 hours, respectively) 

days 2 through 5 (100 mg per kilogram per day in 1000 ml of 5% glucose solution)

This is for non-Tylenol acute liver injury - AGA 
Initial loading dose of 150 mg/kg/h

of NAC over 1 hour, followed by 12.5 mg/kg/h for 4 hours, then continuous infusions of 6.25 mg/kg/hr NAC for the remaining 67 hours

(The above mentioned dose is corrected from the original article and it was published as the correction)
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‘The study medicstion n he above papsr was described as ollows: “Afe randomizstion, nfusion ofsither 5% dextrose.
(placebo) or 5% dexrose with N-aceticystine (Acetadote; Cumberland Pharmaceutcals, Nashlle, TN) was begun,
Wit an nfialloading dose of 150 MGKg™ of NAC over 1 hour, foowed by 12:5 Mgk fo 4 hours, hen confinuous
Infusions of & 25 ok NAC fo the remaining 67 hours

‘The published dosage of ‘cantinuous nfusions of5.25 gk NAC for the femalning 67 hours® was incorrect The correct
dosageis 6 25 mgkghi or the remaining 67 hours.
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